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Report consists of 3 test reports.

Sample name: VOLT 

SAMPLE N° 248613 

List performed tests: 
1. Leg strength test-Front application ANSI-BIFMA X5.1-2017/17 
2. Leg strength test- Side application ANSI-BIFMA X5.1-2017/17 
3. Structural durability test - Cyclic ANSI BIFMA X5.1-2017/24 
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The sample name and, when relevant, its description, are given by the orderer, and CATAS  does not assume responsibility on this matter. This test 
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be 
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.  
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Defects before testing: None

Overall dimensions: 500 x 530 x 780 (h) mm 
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Sample name: VOLT 

SAMPLE N° 248613 
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Side view Rear view 

Bottom view 

Sample weight: Not determined 
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Sample name: VOLT 

Leg strength test-Front application ANSI-BIFMA X5.1-2017/17
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Test results:

Applied
load

N

Load
application points

mm

Time of
application

minutes
Remarks

DOPO 1° CARICO SI NO
Perdita di funzionalità

Leg

SI

x

DOPO 2° CARICO
NORight leg 334 38 from the bottom 

and 25 from the edge 1 No defects

Left leg 334 38 from the bottom 
and 25 from the edge 1 No defects

1214

x
Perdita di funzionalità (accettata)

Leg
Applied

load
N

Load
application points

mm

Time of
application

minutes
Remarks

x

App. N

Right leg 503 38 from the bottom 
and 25 from the edge 1 No defects

Operatore 1
Left leg 503 38 from the bottom 

and 25 from the edge 1 No defects

Operatore 2

Test passed 
Operatore 3
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Sample name: VOLT 

Leg strength test- Side application ANSI-BIFMA X5.1-2017/17
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Test results:

Applied
load

N

Load
application points

mm

Time of
application

minutes
Remarks

DOPO 1° CARICO SI NO
Perdita di funzionalità

Leg

SI

x

DOPO 2° CARICO
NOFront leg 334 38 from the bottom 

and 25 from the edge 1 No defects

Rear leg 334 38 from the bottom 
and 25 from the edge 1 No defects

1214

x
Perdita di funzionalità (accettata)

Leg
Applied

load
N

Load
application points

mm

Time of
application

minutes
Remarks

x

App. N
Front leg 503 38 from the bottom 

and 25 from the edge 1 No defects

Rear leg 503 38 from the bottom 
and 25 from the edge 1 No defects

Operatore 1

Test passed 
Operatore 2
Operatore 3
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Sample name: VOLT 

Structural durability test - Cyclic ANSI BIFMA X5.1-2017/24
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Test results:

Horizontal
Force

N
Number
of cycles Remarks

A FINE PROVA:

SI NO

Perdita di funzionalitàSeat load
kg

1217

x

109 334 25.000 No defects

App. N

Test passed
 

Operatore 1
Operatore 2
Operatore 3
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